

EARTHWORKS COMPACTION CONTROL: NUCLEAR DENSOMETER TEST RESULTS

Report Date:

Project No.: Demo 2a

Location: 33 Hedgehog Road, New Brighton

Client: Client 1

Contractor: Internal

Technician:

Date Tested: 01 March 2021

NDM No.: 21656

Test Method: NZS 4407:2015 Test 4.2

Sample Description:

Sample Name: **AP 20**

Sample Condition: Compact, moist

Solid Density: 2135 kg/m³

Maximum Dry Density: 2036 kg/m³

Optimum Water Content: 6 %

Test Position: NDM1

Processed By:

Checked By:

Technician

Signatory

Test Number	1	2	Ave.
Probe Depth (mm)	0	0	
Wet Density (kg/m ³)	2100	2150	2125
Dry Density (kg/m ³)	2035	2108	2071
Water Content (%)	3.2	2.0	2.6
% of MDD	100	104	102

Notes:

Site Photo and Test Locations:

